

亞東紀念醫院

DLBCL

化學治療處方集

2013-07 制定

最近修改日期：2014-05

DLBCL 化學治療處方參考集

2008-08 制定 2014-05 最後修定

【R-CHOP】

- 化療屬性：
- Adjuvant
 - Induction / neoadjuvant
 - Concurrent chemoradiotherapy (CCRT)
 - Palliative
 - Curative

First-line therapy

Rituximab 375mg/m² iv drip 2hrs on D1

Cyclophosphamide 750mg/m² iv drip 1hr on D1

Doxorubicin 50mg/m² iv drip 30 mins on D1

Oncovin 2mg iv push on D1

Prednisolone 60 mg/m²/d oral x 5days on D1-D5 Repeated every 21 days

References :

JCO 2008; 26:2258-2263

【ESHAP】

- 化療屬性：
- Adjuvant
 - Induction / neoadjuvant
 - Concurrent chemoradiotherapy (CCRT)
 - Palliative
 - Curative

Second-line therapy

Etoposide (40mg/m²) in N/S 250ml IVD 1hr QD on D1-D4

Methylprednisolone 280mg in N/S 100ml IVD 30 min QD (2 hrs before Etoposide)
on D1-D5

Ara-C (2000mg/m²) in N/S 500ml IVD 3hrs on D5

Cisplatin (25mg/m²) in N/S 500ml IVD 24hrs QD on D1

References :

Haematologica 2008; 93:1829-1836